o,

TELALTS

GENERAL DEMOLITION
C.001 TITLE PAGE D.0OT WWTP - DEMOLITION PLAN
G002 PROCESS AND INSTRUMENTATION DIAGRAM
G.003 YARD PIPING AND URIT LGCATION ELECTRICAL,
G.004 HYDRAULIC PROFILE (NOT INCLUDED IN THIS SET)  £.001 SINGLE UNE DIAGRAM (NOT INCLUDED IN THIS SET)
STRUGTURAL £&S
S.00t WWIP - BLOWER/CONTROL BUILDING ESOD1 WWTP ~ GRADING PLAN
‘ PLAN, SCHEDULES & SECTIONS £5.002 DETALS/NOTES
S.002 WWTP -~ BLOWER/CONIROL BUILDING
ELEVATIONS
MECHANICAL
M.001 WWTP - PLAN VIEW
M,002 WWIP — EQUALIZATION TANKS
M.003 WWTP =~ AERATION TANKS
M.004 WWTP - AERATION TANKS
M.005 WWIP - AERATION & CLARHER TANKS
M.006 WWTP ~ CHLORINATION & SLUDGE HOLDING TANKS
M.007 WWEP - BLOWER/CONTROL BUILDING EQUIPMENT LAYOUT (NOT INCLUDED IN THIS SET)
| M.OOB WWTP ~ MECHANICAL DETALS (NOT INCLUDED IN THIS SEY)




‘GROUND WATER MONITORING
'WELL TO BE ELIMINATED

6" SCH 80 OVERFLOW PIPE
TO BE REMOVED. CONTRACTOR

PLANT
NORTH

49°

‘SHALL CORE AND GROUT HOLES
IN EXISTING TANKS SHUT

0 P

-
|
|

-

1

1" GALVANIZED STEEL AIR PIPE,
AIRLIFT DOASE PUMP, &
ALUMINUM FLOW REGULATION BOX
TO BE REMOVED

10"
TO BE REMOVED

GALVANIZED STEEL-
AIR PIPE TO 'y
BE REMOVED +

6" PVC SCH 80 TRANSFER PIPE
TO BE REMOVED. CONTRACTOR
‘SHALL CORE EXISTING TANKS
TO ACCOMADATE FOR NEW
PIPE AND LINK SEAL

PLAN VIEW

SCALE: 1/2" = 1-0"

‘GALVANIZED STEEL AIR PIPE
TO BE REMOVED

6" TRANSFER PIPE, 6" FERNCO COUPLINGS,
AND REMOVABLE PIPE TO BE REMOVED.
CONTRACTOR SHALL CORE AND GROUT
HOLES IN EXISTING TANKS SHUT

[SHEET TTLE:

WWTP - DEMOLITION PLAN

[PROVECT:
GOLDEN OAKS

WWTP EXPANSION

PROJECT LOCATION: PROJECT NO.
RUSCOMBMANOR TOWNSHIP 170502-0703
OATE:

DESCRIPTION OATE

REVISIONS

DRAVN BY: [APPROVED BY: SCALE:
AFC CMH AS SHOWN 07/08
L

[SHEET NO.:
T CONSULTANTS, LTD.
e D.001

M:\Drawings\Ruscombmanor - 02\0502-0703 - Golden Oaks Treatment Plant Expansion\0502-0703 - DM.001 WWTP - Demolttion Plan.dwg, 8/7/2008 9:36:35 AM



TRIBUTARY TO
RNANCE CREEK

EXISTING FACILITY

2A
-3A,

A
5A
6A
1

AERATION/DECHLORINATION

e

PROPOSED FACILITY

T-28 EQUALIZATION TANK

T-3D, 3E, 3F, 3G, 3H, 31 AERATION TANKS

T-4B,4C CLARIFIERS

T-6B SLUDGE HOLDING TANK

B2 BLOWER/CONTROL BUILDING

SSuH
TOP=802.99 ~
INV.IN=792.30(NE)
INV.IN=795.84(NW)
INV.IN=795.89(SE) ~

\ i
———— ===\ VACADAM
ISTING MACA
i~ E kG LOT /
T~

f\/—uull ‘OF DISTURBANCE

K r B e L
Y EXISTING | I
UILDING

801.12 B4

’ ‘ﬂp_ﬁ;: 501.2

|- ven
INV.=795.4.

FINAL CLARIFIER
+ 3

.33

[] eroposepraciiy
[ ] EXSTINGFACITY e s
GRAPHI ALE
X — EXISTING FENCE Voot o vorerr
——--—— PROPERTY LINE s 0 10 X =
L I ]
——@—  COMPOST SILTSOCK — SCALE IV FEET

GeB - GLADSTONE GRAVELLY SILT LOAM, 3 TO 8 PERSENT SLOPES

~ \

i ~

<

SHEET TITLE:

WWTP - GRADING PLAN

REVISIONS.

PROJECT:
PROJECT LOCATION: PROJECT NO.:
RUSCOMBMANOR TOWNSHIP 0502-0703
DRAWN BY: ATE:
AFC CMH AS SHOWN 07/08
T LTL consuL e
8 ENG, ERS & CC
P o & ES.001

ng Plan.dwg,

- ES.001 -




SO LIMITATIONS

SOILS WITHIN R

SOIL RESOLUTIONS

PRIOR TO FINAL STABILIZATION,
‘GIVEN ON THE PLAN AND NARRATIVE

IF GROUNDWATER IS EN

BE TAKEN TO DE
(UM GUIDELINES.

THERATES

THE AREA PUMPING

R DIRTBAG POMPED SILTCONTRGL SYSTEAY

IFWINTER
SOILIS DRY.

TAKE PLACE WHEN e

5.

STABILIZED,

EROSION AND SEDIMENTATION CONTROLS MUST
‘WITHIN THE TRIBUTARY AREAS OF THOSE

AFTER FINAL SITE STABILIZATION HAS BEEN ACHIEVED, TEMPORARY EROSION AND SEDIMENTATION CONTROLS MUST BE.
'REMOVED.  AREAS DISTURBED DURING REMOVAL OF THE CONTROLS MUST BE STABILIZED IMMEDIATELY.

ATTHE END OF EACH WORKING DAY, ANY SEDIMENT TRACKED
 REDEPOSITED ONTO THE CONSTRUCTION SITE. REVOVAL CAN BE COMPLETED THROUGH
'BUT MUST NEVER BE WASHED OFF THE ROAD BY USE OF WATER.

'SEDIMENT REMOVED FROM E&SPC CONTROLS & FACILITIES SHALL BE DISPOSED OF IN LANDSCAPED AREAS OUTSIDE OF STEEP
SLOPES, WETLANDS, LOODPLAS OR DRANAGE SWALES AND INVMEDIATELY STABILIZED, Ok PLACED N TOFSOI STOCKFILES.

 OR CONVEYED ONTO A PUBLIC ROADWAY WILL BE REMOVED AND.
 USE OF MECHANICAL OR HAND TOOLS,

ALLFUMPING O SEDIMENT LADEN WATER SHALL BE THROUGI! A DIRT BAG FILTRATION DEVICE, OR FQUIVALENT!
REMOVAL FACILITY, OVER NON DISTURBED VEGETATED AREAS. DISCHARGE PORTS SHOULD BE ESTABLISHED T0 PROVIDE FOR
MAXIMUM DISTANCE TO ACTIVE WATERWAYS.

ALLEXCAVATION FOR UTILITY LINS NSTALLATION SALL S LIMITED TO HS AMOUNT THAT CAN DE EXCAVATED, INTALLED,
CKFILLED AND STABILIZED WITHIN ONE WORKING DAY. ALL EXCAVATED MATERIAL SHALL BE DEPOSITED ON THE UPSLOPE.
SIDE OF THE TRENCH.

‘SHOULD UNFORESEEN EROSIVE CONDITIONS DEVELOP DURING: THE CONTRACTOR SHALL TAKE ACTION TO
mmvsumcmnmm:smomnnvmwmmmmcmmomuAmmymmmmmnm
‘SEDIMENT DISPLACEMENT. OF WOOD CHIPS, HAY BALES, CRUSHED STONE AND OTHER MULCHES SHALL BE HELD IN
'READINESS TO DEAL IMMEDIATELY WITH EMERGENCY PROBLEMS OF EROSION.

‘THE CONTRACTOR IS ADVISED TO BECOME THOROUGHLY FAMILIAR WITH THE PROVISIONS OF THE APPENDIX 64, EROSION
L RULES AND REGULATIONS, TITLE 25, PART 1, DEPARTMENT OF ENVIR( AL PROTECTION, SUBPART C, PROTECTION
‘OF NATURAL RESOURCES, ARTICLE Iif, WATER RESOURCES, CHAPTER 102, EROSION CONTROL-

‘TEMPORARY VEGETATIVE SURFACE STABILIZATION

AREAS AS REQUIRED OR. DIRECTED.

TILLING- UFON SUSFENSION OF GRADING AGTIVITIES N DISTURBED AREAS, SURFACE SOTL SHALL B5 TILLED AND LOOSENED.
‘TILLING MAY BE OMITTED IF SOIL IS SUFFICIENTLY LOOSE TO PERMIT SEEDING ACTIVITIES.

) LIMEAPPLICATION— GROUND LIMESTONE SHALL BE APPLIED TO THE LOOSENED SOIL AT A UNIFORM RATE OF 46 POUNDS
1000 SQUARS FECT. THISRATE I N FOUNDS OF AGRICULTURAL GRADE LIVESTONE PR 100 SQUARE FET. (| TONACRE® )
* 1 ACH3,560 SF = 46 POUNDS PER 1000 SQUARE FEET)

3 FERTILIZER APPLICATION - 5-5-5 PouNDS ST e A
PER 1000 SQUARE FEET. g
PROFILE
9 TEMPORARY SEEDING-— \PPLIED TO THE PRE. BROADCAST
VING RATES OF APPLICATION:
N — mwAL i EHSTNG RO
A 000 SQUARE " 50 un
b SEED SHALL RAKINGTOA| NCHOR
son.. AASHTO §1 STONE
1) HAY OR STRAW MULCH SHALL BE APPLIED AT A RATE OF 3 TONSIACRE.
STABILIZATION DURING NON-GERMINATION PERIODS 2% |
'DURING NON-GERMINATI MULCH MUST BE APPLIED TO DISTURBED AREAS AT A RATE OF 3 TONS/ACRE. THE EEN
TION PERIOD SHALL BE DETERMINED BASED ON CURRENT WEATHER CONDITIONS:IT IS GENERALLY THE PERIOD FROM. o5
‘OCTOBER 15 TO MARCH 'DURING NON.GERMINATION PERIODS MUST B LIMED, FERTILIZED, SEEDED AND MULCHED &z
& 5

PERMANENT VEGETATIVE SURFACE STABILIZATION

) TILLING- UFONCOMPLETION OF FIISHED GRADING ACTIVITIES, SURFACE SOIL SHALL B TILLED AND LOOSENED. TLLING My
'BE OMITTED IF SOIL IS SUFFICIENTLY LOOSENED FOLLOWING THE FINAL GRADING ACTIVITIES.

2)  LIME APPLICATION - GROUND! BE APPLIED TO THE LOOSENED SOIL AT A UNIFORM RATE OF 184 POUNDS PER.
1000 SQUARR FEET. S RATE 1918 POUNDS OF AGRICULTURAL GRADE LMESTONE PER 1000 SQUARE ST

» FERTILIZER APPLICATION - FERTILIZER SHALL BE APPLIED TO THE SOIL AT THE RATE ESTABLISHED BY THE SOIL TESTING,
A5 REQUIRED T0 ACCOMVODATE PROPER GROWTH OF THE SEED MINTURE.

TE: PRIOR TO USING ANY ACCS
CONSTRUCTION

Bnce SaLL BE CoNsTRUCTED

AN VIEW

ROCK_CONSTRUCTION ENTRANCE SPE

fosme
BAGENT

STONE Sz€ - us 0 #1
EQUIVALENT. LEN

FULL WIDTH AT POINTS WHERE INGRE

2. FILTER CLOTH — WILL BE PLACED
PLACING OF STONE.

3. SURFACE WATER — ALL SURFACE

ROEDATECY A0 AT TR EN

PROR TO ENTY
REQUIRED, 1 SHALL 6% cone
INTO AN AREA WITH AN APPY

STOCKPILE SHALL BE

STABILIZED CONSTRUCTION ENTRANCE

1) MIXING- GRO! THE SOIL
‘SUTTABLE EQUIPMENT.

2 BE APPLIED TO THE PREPARED SOIL SURFACE BY BROADCAST SPREADERS OR HYDRAULIC
‘APPLICATION ACCORDING 70 THE FOLLOWING RATES OF APPLICATION:

* PERMAMENTSEEDING-. AMIXTURS OF KENTUCKY 31 TALL FESCUE - 47% CRESPING REDTOP FESCUE— 50% AND REDTOP
3% SHAL A RATE OF T TO THREE POUNDS PER 1,000 SQUARS

ACOPYOF

STABILIZATION NOTES

1 ‘NOTEXCEED 35. 1 ORFLATTER.

2 UPONCOMPLETION OF AN EARTH ANY STAGE OR PHASE OF AN ACTIVITY, THE OPERATOR SHALL
STABILIZE IMMEDIATELY THE DISTURBED AREAS TO PROTECT FROM ACCELERATED EROSION. DURING: \TING
PERIODS, MULCH MUST BE APPLIED AT THE SPECTFTED RATES. DISTURBED AREAS WHICH ARE NOT AT FINISHED GRADE AND.
‘WHICH WILL BE REDISTURBED 1 YEAR MAY BE STABILIZEDIN wTH Y
DI AREAS, WHICH ARE EITHER A° /GRADE OR WILL NOT BE REDISTURBED 1 YEAR, MUST BE STABILIZED

6

PROPERLY IMPLEMENT, OPERATE
SHALL INCLUDE INSPECTIONS OF ALL EROSION AND
SEDIMENTATION CONTROL AFTER EACH RUNOFT EVENT AND ON A WEEKLY BASIS. ALL PREVENTATIVE AND REMEDIAL
{CE_WORK, INCLUDING CLEAN OUT, REPAIR, REPLACEMENT, REGRADING, RESEEDING, REMULCHING, AND RENETTING,
MUST BE PERFORMED IMMEDIATELY.

| AREA SHALL BE CONSIDERED TO HAVE ACHIEVED FINAL STABILIZATION WHEN IT HAS A MINIMUM OF 70% UNIFORM.
mmmvmmmemvmmmarmwmmvmmmwmwmwmmmmm
PACE EROSION AND SUBSURFACE CHARACTERISTICS SUFFICIENT-

BACKFILLING THAT CAN BE

DA
CONTOURS AND IMMEDIATELY STABILIZED.

CONSTRUCTION SEQUENCE

)

ALL EARTH DISTURBANCE ACTIVITIES SHALL PROCEED IN ACCORDANCE WITH THE FOLLOWING SEQUENCE.
'BE COMPLETED IV ‘WITH CHAPTER 102 REGULATIONS BEFORE ANY FOLLOWING STAGE IS INTTIATED.
‘GRUBBING SHALL BE LIMITED ONLY TO THOSE AREAS DESCRIBED IN EACH STAGE.

ATLEAST 7DAYS BEFORE STARTING ANY EARTH D)

 ACTIVITEES,
PENNSYLVANIA N CALL SYSTEM INCORPORATED AT 1300345177 PR BURIED UTLIES LOCTIONS:

BEFORE ITIATING AXY REVISIONS TO TE APPROVED EROSION AND SEDIMENT CONTROL PLAN OR KBVISIONS TO OTHER PLANS
‘THAT MAY AFFECT THE EFFECTIVENESS OF CONTROL PLAN, THE OPERATOR MUST RECEIVE APPROVAL OF
THE REVISIONS FROMTHE BERKS COUNTY CONSERVATION DISTRICT.

THE OPERATOR SHALL REMOVE FROMTHLS STE RECYCL OR DISPOSE OF ALL BUILDING
ACCORDANCE WITI TE DEPARTUENTS SOLID WASTE MAN mwmmnummmosmmrm mmsm
ILLEGALLY BURY, DUMP, OR DISCHARGE ANY BUILDING MATERIAL OR “THIS I

HALL NOT | WASTES AT
BEFORE DISPOSING OF SOIL OR RECEIVING BORKOW FOR THS SITE, T OPERATOR MUST ASSURE THAT EACISPOIL OR BORROW.
AREA HAS AN ESPC PLAN APPROVED BY THE BERKS VATION DISTRICT. AND WHICH S BEING IMPLEMENTED AND

MAINTAINED ACCORDING TO GHAPTER 10 EGULATIONS i OPERATOR SHALL
'CONSERVATION DISTRICT RECEVING SPOIL AND BORROW AREAS WHEN THEY RAVE BERN IDRNTIFIED.
'ROCK CONSTRUCTION!

ENTRANCES? FALLED OFF OF THE DRIVEWAY AS SHOWN ON THE PLAN.
INSTALL COMPOST SILT SOCK AS SHOWN ON THE ESPC PLAN.

'BEGIN CONSTRUCTION OF PLANT EXPANSION.

'UPON STABILIZATION OF ALL DISTURBED AREAS, REMOVE ESPC PACILITIES AND MEASURES ¢
PLACE. AN AREA SHALL BE CONSIDERED TO HAVE ACHIEVED FINAL STABILIZATION WHEN |
PERENNIAL VEGETATIVE COVER ¢ PERMANENT NON-VEGETATIVE COVER WITH A DENSITY SUFFICIENT TO RESIST
ACCELERATED SURFACE EROSION AND SUBSURFACE CHARACTERISTICS SUFFICIENT TO RESIST R OTHER.

ASTERFINAL SITE STABILIZATION HAS BEEN ACHIEVED. TEMFORARY EROSION AND SEDIVENTATION CONTROLS MUST BE
REMMOVED: AREAS DISTURBED DURING REMOVAL OF CONTROLS MUSY BE STABYLIZED IVAMED)

o { ACTIVITIES HAVE CEASED MUST BE STABILIZED IMMEDIATELY. DURING NON-GERMINATING PERIODS,
MULCH MUST BE APPLIED AT THE RATE: ‘STABILIZAT PERIODS”. DISTURB!
‘THAT ARE NOT AT FINISHED GRADE AND WILL BE DISTURBED AGAIN WITHIN | YEAR MAY BE. MULCHED WITH A QUICK
‘GROWING TEMPORARY SEED AND MULCH AS St Y VEGETATIVE SURFACE ST T
DI AREAS THAT ARE EITHER AT FINISHED GRADE OR WILL NOT BE DISTURBED' | YEAR MUST BE SEEDED WITH A
PERMANENT S| AND MULCH AS SPECIFIED P "VEGETATIVE SURFACE STABILIZATION". SEDIMENT BASINS
'MULCHED IMMEDIATELY AS SP! “VEGETATIVE SURFACE

b AFTER SEEDING, SEED SHALL BE COVERSD BY MEANS OF LIGHT RAKING 10 A DEPTH OF ONE-QUARTER INCH OF SOIL
1) HAY ORSTRAW MULCH SHALL BE APPLIED AT A RATE OF 3 TONS/ACRE.
1024(B)5)00 A MAINTENANCE PROGRAM WHICH PROVIDES FOR INSPECTION

'OF BMPS ON A WEEKLY BASIS AND AFTER EACH MEASURABLE RAINFALL
'EVENT, INCLUDING THE REPATR OF THE BMPS TO ENSURE EFFECTIVEAND
'EEFICIENT OPERATION

EROSION AND THE BEST MANAGEMENT PRACTICES (BMP')

SEDIMENTATION BMPS AFTER EACH RUNOI ON A WEEKLY BASIS. ALL BE N
'AN INSPECTION LOG KEPT FOR THIS PURPOSE. THE LOG WILL CONTAIN THE COMPLIANCE ACTIONS AND THE DATE, TIME, AND
'NAME OF THE PERSON ‘THE INSPECTION. THE INSPECTION LOG WILL BE KEPT ON SITE AT ALL TIMES AND MADE.

AVAILABLE TO THE DISTRICT UPON

%) ALLPREVENTATIVE AND REMEDIAL MAINTENANCE WORK, | (CLEAN OUT, REPAIR, REPLACEMENT, REGRADING,
'RESEEDING, RE-MULCHING, AND RE-NETTING, MUST BE PERFORMED IMMEDIATELY. IF EROSION AND SEDIMENTATION BMPS FAIL
TO PERFORM AS EXPECTED, REPLACEMENT BMPS OR MODIFICATIONS OF THOSE INSTALLED WILL BE NEEDED.

3)  WHERE BMPS ARE FOUND TO FAIL TO ALL 1
INCLUDE THE FOLLOWING

2 THELOCATION AND SEVERITY OF THE BMPS FAILURE AND ANY POLLUTION EVENTS.
b, ALL STEPS TAKEN TO REDUCE ELIMINATE AND PREVENT THE RECURRENCE OF THE NONCOMPLIANCE.
< TO CORRECT THE NON-COMPLIANCE, INCLUDING THE EXACT DATES WHEN THE ACTIVITY WILL RETURN'TO

‘OR REVISIONS TO OTHER PLANS

1) BEFOREINITIATING ANY REVISIONS TO THE APPROVED EROSION AND SEDIMENT
CONTROL RECEIVE APPROVAL OF

‘CONTROL PLAN
‘THAT MAY AFFECT THE EFFECTIVENESS OF THE APPROVED E&S PLAN, THE OPERATOR MUST RECEIVE.
THE REVISIONS FROM THE BERKS COUNTY CONSERVATION DISTRICT.

THE COMPOST SILT SOCK MUST BE REMOVED AT THE PROPER TIME IN ORDER FOR THE

) THE SEDIMENT TRAPPED!
BARRIERS TO “THE SEDIMENT LEVEL REACHES ONE- HALF THE HEIGHT OF THE

BEHIND
BE EFFECTIVE. THEY WILL BE CLEANED WHEN
FENCE.

3)  SEEDED AREA WILL BE RESTORED, RESEEDE MULCHED IMMEDIATEL D/ DISTURBANCES OCCUR.
T TEMPORARY CONTROL FAGILFIES SHALL BE PROPERLY MADVTAINED UNTIL FINAL STABILIZATION OF THE CONSTRUCTION
AREAIS COMPLETE.

9 SEDIMENT SHALL BE DEPOSITED ONTO THE CO! AND IMMEDIATELY STABILIZED WITH P
'VEGETATIVE SURFACE STABILIZATION. IF THE MATERIAL IS TO BE HAULED OFF SITE IT SHALL BE DISPOSED OF IN ACCORDANCE.
‘WITH ALL PADEP REGULATIONS INCLUDING BUT NOT LIMITED ¢ 102 AND THE STANDARDS FOR SOLID WASTE
MANAC ALL RECYCLING AND DISPOSAL OF CONSTRUCTION WASTES SHALL BE IN. 'WITHPADEP SOLID
‘WASTE MANAGEMENT REGULAT

D PACILITES, BOTH TEMPORAT FAINED DURING THE PROGRESS OF THE.
RK. THIS WILL BE 'APROGRAM OF PROPER DISPOSAL OF MATERIALS AND FREQUENT REMOVAL OF SOLID
MIATERIALS FROM THS CONTROL FACILITES T CONTRA RM ALL CONSTRUCTION SITE

JEFORE DISPOSING OF SOIL OR RECEIVING BORROW FOR THE SITE, THE OPERATOR MUST ASSURE THAT EACH SPOIL OR BORROW AREA
TIAS AN ERGSION AND SEDIMENT CONTROL PLAN AFFROVED Y THE LOCKL COUNTY CONSERVATION DISTRICT A0 WHICH 3 BN,
FAINED ACCORDING TO DEP CHAPTER 102 AEGULATIONS. T OPERATOR SUALL REMOVE FROM THE SITE.
RECYCLE! MATERIALS AND WASTES IN ACCORDANCE WITH PADEP'S SOLID WASTE MANAGEMENT
REGULATIONS AT 25 P CODE 2601 B S50, 11 5EQ. AND 2971 BT S50,

STREAM CROSSING DETAIL
- Wi

MAINTENANGE OF SILT FILTRATION_SOCK
SLT FILTRATION SOCK_MUST 8E PLACED AT LEVEL GRADE.
SARRIER MUST B EXTENDED AT LEAST 8 FEET UPSLOPE. AT 45

Seounrs et o REMOVED,
EFFECIVE HEIGHT OF THE SOCK.

WHEN ACCUMU
VERIFY

BOTH ENDS_ OF THE
DEGREES TO THE

CUMULATONS REACH 1/2 OF THE

ANY SECTION OF FILTER SILT FILTRATION SOCK WHICH,

MUST BE IMMEDIATELY REPAIRED 67 PLACING

HAS BEEN DAVAGED
A 'NEW 'SOCK ON THE UPSLOPE SIDE.

COMPOST MATERIAL TO BE DISPERSED ON SITE AS DETERMINED BY THE ENGINEER.

SILT FILTRATION SOCK
SCALE: NTS

orscueoe wose
cuwrs
e
fueR ae e vose
VELLVGEINTED GRASSY AR
ELEVATION VIEW
PUMPED WATER FILTER BAG

CUASS C CONCRETE

WELL-TAVPED EARTH OR-
UNDISTURBED. MATERAL

TYPICAL CONCRETE
ENCASEMENT DETAIL
NTS.

Mmmm_m_um

1. FILTER BAGS S

ioH STRENCTH, | ooumz smcn:n kS
LES LARGER

SUTABLE MEANS OF ACCESSING THE
BispOS PURROSES MUST &€ PROVOED,
THEY BECOME 1/2 FULL

€ LOCATED I WELL_VEGETATED (GRASSY) AREAS 3
WHERE TH 15 NOT POSSBLE, A
BAGS SHALL NOT BE oN

N RESISTANT

S
EROSIO)
csovsxnm Flow PATH gL ee FRouten
oES

GREATER THAN

4. THE PUMP DISCHARGE SHALL
SPECIFiE

5. THE PUMPING RATE SHALL BE NO GREATER THAN 750
SPECIFIED ICHEVER IS LESS. PUMP INTAKES

BY THE MANUFACTURER,
FLOATING AND SCREENED.

SLJASHNG — WHEELS SHAL BE CLOWED T0 Seom
ONTO_PUBLIC RIGHTS~OF ~WAY. WHEN WASMNG s
OV STABLIZED STONE Wi

A
Pt:mmc NSPECTION AND NEEDED SANTENKCE SHALL B PROVOED

IFICATIONS
CraLED concreTe

€SS OR EGRESS OCCURS.

OVER THE ENTIRE AREA PROR TO

WATER FLOWING OR DIVERTED

TOWARI ROSS ENTRANCE.
IF_PIPING IS IMPRACTICAL, A MOUNTABLE BERM WITH 5:1 SLOPES WILL
BE PERMITTED.

4. MANTENANCE — THE ENTRANCE SHALL BE MANTANED IN A

H CONSTRUCTION DAY.

REMOVE

ROCK CONSTRUCTION ENTRANCE THICKNESS SHALL BY CONSTANTLY
NANTANED TO THE SPECIFIED DIMENSIONS BY ADDING ROC
MANTAINED ON

STE FOR TS PURPOSE.

ROM NON-WOVEN GEOTEXTLE MATERIL SEWN W

ABLE OF

150 acrone.

MACHINERY REQUIRED FOR
3 WHEN

8 WTH
FILTER BAGS SHALL BE REPLACED

AND DISCHAR
PLACED

PARE. BAGS SHALL BE KEPT AVAILABLE FOR REPLACEMENT
OFTHOSE AT e FRLED OR ARE FILED:

HosE B INSERTED INTO THE BAGS IN THE MANNER
D BY THE MANUFACTURER AND SECURELY CLAMPED.

SEM OR 172, THE MU
SHOULD

EXISTNG SWKHOLE ™ SO

BACKFILUNG OF FIRST BENCH
T RELATVELY MPERVIOUS

(ol Beame il

Excavanon oF ARsT
BENCH AN PLACEVENT
GF GeoTexmILE

B S v

EXCAVATION OF SECOND
BENCH AND PUACEUENT oF
SECTEXMLE (ROTE Ovemup)

PUICEMENT OF T0PSOL
| O PAVENENT

OPEN THROAT IS OBSERVED, PLACE CLASS C CONCRETE
00 ROCK 10 PLUG T E¥E 10 ME LEVEL O THE PRESENT
EXCAVATION.  CONTINUE AS NOTED.

TYPICAL SINKHOLE REPAIR DETAILS

"EROSION & SEDIMENTATION
CONTROL DETAILS/NOTES

DESCRIPTION

OATE

REVISIONS

H. LTI CONSULTANTS, LTD..

PROJECT:
GOLDEN OAKS
WWTP EXPANSION
PROJECT LOCATION: ROJECT NO.
RUSCOMBMANOR TOWNSHIP 0502-0703
DRAWN BY: APPROVED BY: SCALE: OATE:
AFC CMH AS SHOWN 07/08
[SHEET N

ES.002

OFFICTALS

54 AM

Notes.dwg, 8/7/2008 8:58:

- E5.002 - Erosion &

M:\Drawings\Ruscombmanor - 02\0502-0703 - Golden Oaks Treatment Pl



:3@5@@%@3@ ANOR
ERKS C JUM‘I‘JY

I.‘l

 TOWNSHIP
PA

GOLDEN OAKS WASTEWATER

TREATMENT PLANT EXPANSION

AUGUST 2008

PREPARED BY:

LTL CONSULTANTS, LTD.
ENGINEERS & CODE OFFICIALS

ONE TOWN CENTRE DRIVE

-
==

PROJECT LOCATION

SCALE: 1" = 1000 FEET

OLEY, PA 19547

INDEX TO DRAWINGS

] GENERAL

| G.001 TITLE PAGE

2 G.002 PROCESS AND INSTRUMENTATION DIAGRAM

“1 G.003 YARD PIPING AND UNIT LOCATION

G.004 HYDRAULIC PROFILE (NOT INCLUDED IN THIS SET)

STRUCTURAL
S.001 WWTP — BLOWER/CONTROL BUILDING
PLAN, SCHEDULES & SECTIONS

DEMOLITION
D.001 WWTP —  DEMOLITION PLAN

ELECTRICAL
E.001 SINGLE LINE DIAGRAM (NOT INCLUDED IN THIS SET)

E&S
ES.001 WWTP — GRADING PLAN
£S.002 DETAILS/NOTES

N 5.002 wwTP

BLOWER/CONTROL BUILDING
) ELEVATIONS
MECHANICAL
M.00T WWTP — PLAN VIEW
==l M.002 WWTP — EQUALIZATION TANKS
] M.003 WWTP — AERATION TANKS
A M.004 WWTP — AERATION TANKS
#] M.005 WWTP — AERATION & CLARIFIER TANKS
| M.006 WWTP — CHLORINATION & SLUDGE HOLDING TANKS
] M.007 WWTP — BLOWER/CONTROL BUILDING EQUIPMENT LAYOUT (NOT INCLUDED IN THIS SET)
| M.008 WWTP — MECHANICAL DETAILS (NOT INCLUDED IN THIS SET)

- G.001 Title Sheet.dwg,

Treatment Plant




PIPING LEGEND

e ouny
e — s
-
UATERLS enon
inesze
e
outy

FF- FORWARD FLOW
RAS - RETURN ACTIVATED SLUDGE
WAS - WASTE ACTIVATED SLUDGE
AR AR

C- SODIUM HYPOCHLORITE

S- SODIUM BISULFITE

A-

MATERIALS OF CONSTRUCTION
SOR21 - SOR21-PVC

'SOR35.- SOI

VIS VINVLTUBING.

FROM COLLECTION
SYSTEM.

woorEROR
erer SECONDLETTER
Cise mmstieTER TYee o
LEmER
N R e
s NERPLAVE.
c ‘conoucTVTY CoummouconTROUER
° OerEROTAL
H AL @F) EvewenT
H FLOWRATE RATIO (RAGTON)
3 Guass
H o
h CURRENT ELECTRICAL)  INDICATIGANOICATOR.
3 FonER.
® e
v s )
W HOISTURE grunom)
° opemsnon omce
i PRESSURENACUM  PRESSURE
a auTTy TotALZER
i ~RADIOACTIITY RECORDNGRECOROER
s ‘SeeesToP. Swicw
T TEMPERATURE TRASTTER
M SOLTEACTON !
v viscosTY ew
W vEe y
X ToRaE :
¥ ! Rewy
z Fosmon oRve
INSTRUMENT LEGEND
O WSTRUMENT FELD MOUNTED.
e FELOWRNG
—— SOFTWARE CONNECTION

FROM T30,

TR

s
SYMBOL LEGEND e
o BUTTERRLY VALVE P——
4 GATEVALVE © COARSE BUBBLE DIFFUSER s
@ PRESSURE GUAGE pi
4 CHECKVALVE (] FLOWNETER
@ PRESSUREREUEFVANE mm pa vave
R —— ’_:_‘ R
JqT———
g [— ’ e o
SO HOLNG SwiERdDN
i S
S [
otATE
I L
e
1 R e
% | | i % | i % |
I 1] 1 l 1] ]
Rrnon o Ranon
T s T exsmi
oecr A T e S
e oo N
EmERGENCY j J j j ,J T3 ORTEB
SUERDY ) ) 5
1 I 1) 1
== 1| "= —
T o AR PROPOSED
PRI = E
TOT-2A, 728 J J J J J . INFLUENT CHARACTERISTICS (DESIGN)
57 ) ) T Baorres
FLOW ANNUAL AVERAGE - 0.075 MGD
J— )] D] J MAXIMUM MONTHLY AVERAGE -  0.105 MGD
28 PEAK INSTANTANEOUS - 0.375 MGD
CBOD - 300 mg/(PEAK)
oz $ % TSS - 300 mg/l
& Bl I | L ] AMMONIA - 25 mgh
PANEL | 2 | | TKN - 40 mgh
S — | \i 1] ‘] ] I PHOSPHORUS - 10 mg/l
- PROPOSED PROPOSED PPROPOS
o Teon o
T T T proposen
e S 2 et
| - |
P N J— R
Jir--
.
[r—
ey
-
s 1
)
Bl -
i ’
fecoen 1
sy
lren
- ¢ ‘ '
SHEET TITLE:
t? _ PROCESS AND
INSTRUMENTATION DIAGRAM
— PPROJECT:
G I e GOLDEN OAKS
OB~ ocwen 16 ? WWTP EXPANSION
C@—jowne [PROJECT LOCATION: PROJECT MO,
@8 I’@© RUSCOMBMANOR TOWNSHIP 0502-0703
[oRawN BY: [APPROVED BY: ]sau:: DATE:
rosragranon AFC CMH AS SHOWN 078

DESCRIPTION

DATE

G.002

REVISIONS

and

- Golden Oaks




~ CONTRACTOR TO REROUTE EXISTING
SANITARY FACILITIES FROM EXISTING
BUILDING TO T4

— APPROXIMATE LOCATION OF
EXISTING CONDUIT FOR CHEMICAL /
FEED. CONTRACTOR SHALL FIEL

'VERIFY PRIOR TO INITIATING :
EXCAVATION.

B-1

Y IR

PLANT
NORTH

48°40'30"

e X *A"

SEE SHEET M.001
FOR PIPING LAYOUT

INTERNAL TO TANKS

I

)
FROM'K-2A, K-2B, —
, & K-2D TO
T-3G, T-3H, [FROM K-1 TO

T-3l, & T-4C I-ZA&TZB 7

. CONC. PAD

PROPOSED
BUILDING
FF-801.24

1#28E
0+60 N /

Tt

EXISTING SANITARY FACILITIES.
'CONTRACTOR SHALL FIELD

VERIFY PRIOR TO INITIATING
EXCAVATION.

+ APPROXIMATE LOCATION OF /X, PIPING LEGEND
>

OF CONSTSRUC’HON

LINE SIZE
NOMINAL PIPE SIZE(NCHES)
ourY

FF- FORWARD FLOW
RAS - RETURN ACTIVATED SLUDGE
WAS - WASTE ACTIVATED SLUDGE

- AR

C- SODIUM HYPOCHLORITE
S-  SODIUM BISULFITE
MATERIALS OF CONSTRUCTION
SDR21 - SDR21-PVC.

'SDR35 - SDR-35-PVC.
GAL-  GALVANIZED STEEL

V NOTCH
INV. =798 80

FROM K-2A, K-2B, K-2C, & K-2D TO T-3D, T-3E, T-3F, ik T4B
'ROM K-3 TO
6A & 'K-EB

EXISTING FENCE

VT~ VINYLTUBING

EXISTING FACILITY

T-2A EQUALIZATION TANK

T-3A, 3B, 3C AERATION TANKS

T-4A CLARIFIER

T-5A CCT/POST AERATION/DECHLORINATION
T-6A SLUDGE HOLDING TANK

BLOWER/CONTROL BUILDING

(INAL CLARIFIER
00.33

FROM K-2A, K-2B, K-2C, & K-2D TO T-3A, T-3B,

=800

FROM K4 TO
T-5A T-5B, T-5C, & T-5D

APPROXIMATE LOCATION OF
EXISTING AIR PIPING.
CONSTRACTOR SHALL MAINTAIN
AIR SERVICE UNTIL THE NEW AIR
SYSTEM IS OPERATIONAL.

- o
—~— e *
—~ — w w et ——
X [~ R *
— X n ~ —
— —3 + v
e Sl
LEGEND
PROPOSED FACILITY S "
T8 2 .50, 0n.9 SERARBATIONREY '_——‘:' oyl o o T
EXISTING FACILITY B
>y c S e
T-6B ‘SLUDGE HOLDING TANK —x —x — EXISTING FENCE SCALE IN FEET
——=--—— PROPERTY LINE

PROPOSED FENCE—
LOCATION TO MATCH
EXISTING

REVISIONS

w
0
‘.:.‘ [SHeeT Timee:
- YARD PIPING & UNIT
LOCATION
PROJECT:
GOLDEN OAKS
WWTP EXPANSION
[PROJECT LOCATION: PROJECT NO:
RUSCOMBMANOR TOWNSH]'P 0502-0703
DRAWN BY: [APPROVED BY: DATE:
AFC CMH AS SHOWN 07/08
SHEET NO.:
LT CONSULTANTS, L1D-
o, e o | e R e acmm G.003

- G.003 - Yard Piping &

- Golden Oaks




29-

8" SDR-35 TRANSFER PIPE
TYPICAL FOR ALL TRANSFER
PIPE BETWEEN TANKS

| 8" SDR-35 PVC
[T} —— /_ EMERGENCY
b 3 OVERFLOW
8Y(TYP) | |— *
NEW " 4" GALVANIZED __FROM
" / 8" SDR-35 PVC i K-2A, 2B, 2C, 2D
TRANSFER PIPE 8" SDR-35 PVC A —-— ;R(OM
4" SCH. 40 PVC OVERFLOW PIPE TRANSFER PIPE (TYP.) 2
FROM EXISTING
- " LIFT STATION
wi | n™
3

| —— ALL PENETRATIONS ON NEW

— | —e 1 TANKS SHALL HAVE CAST-IN-PLACE
o 1 T T=F= rrom SEALS.
INSTALL NEW 10" SDR-35 PVC 470 i "y I I K-2A, 28,
DISCHARGE PIPE. CONTRACTOR N . 2C,2D |
SHALL CORE EXISTING TANK 8'X8'X8" TEE g GALVANIZED e
TO ACCOMADATE NEW PIPE - 3=
AND LINK SEAL EXISTING MONITORING WELL 4" GALVANIZED FROM
TO BE REMOVED 4" SCH. 40 PVC OVERFLOW PIPE REMAIN K3 L1— INSTALL NEW 12" SDR 35 PVC
= o TRANSFER PIPE. CONTRACTOR
T =ir: — SHALL CORE EXISTING TANK
T TO ACCOMADATE NEW PIPE
| AND LINK SEAL
. INSTALL NEW 6" SDR-21
o ctemca FORCEMAIN TO LIFTING
B CoNbUT STATION. CONTRACTOR
SHALL CORE EXISTING TANK
(FOR DE-CHLORINATION) . TO ACCOMADATE NEW PIPE
15-8" AND LINK SEAL
| |To REMAIN TO REMAIN | i
@ i | i |~ RESILIENT GATE
| VALVE WITH VALVE
BOX (TYP.)
1 I Ll
i S [ i 7
i) vl [ 1
—]| - [ m— i K L
0" —H—hew a0 a 8|(TYP) —| |— NEW- EXISTING
. 2.0 EW 8"X10" M 3 1 | Ay iE 4" GALVANIZED PIPE
3/8" CHEMICAL REDUGER NEW 6°X8XE" S 8" SDR-35 PVC
FEED LINE IN TEE \ H ELaow TRANSFER PIPE
2" CONDUIT | | NEW ——FROM
(FOR CHLORINATION) H ELBOW K-2A, 2B, 2C, 2D
NEW 3" GALVANIZED PIPE —FROM
K4

8" SDR-35 PVC ’J

1.

INSTALL NEW 10" SDR-35 PVC NEW
TRANSFER PIPE. CONTRACTOR TRANSFER PIPE 8" SDR-35 PVC
SHALL CORE EXISTING TANK TO REMAIN (TYP.) EMERGENCY
TO ACCOMADATE NEW PIPE OVERFLOW PIPE
AND LINK SEAL
5510
NOTES:

ALL FORWARD FLOW TRANSFER

PIPES BETWEEN TANKS SHALL BE

8" SDR-35 UNLESS OTHERWISE PLAN VIEW

SPECIFIED.

SCALE 1= 14

PLANT
NORTH
49°
NOTES FOR CoNSTRUCTON
THE PROCESS UNTS D THIS BE , DEL
THE L FOR THE
COMPLETE INSTALLATON OF ALL PROCESS UNITS SHOWN RERE
2 is FOR SOIL Y CALCULATIONS. O SuBMIT

CALGIRATIONS TOENGINEER PRIOR TD ISTALLATION. [P NEGESSARY GONTRACTOR SHALL EXMANGE
INSTALLATION. THIS WORK IS INCIDENTAL AND

SHALL B NCLUDED IN THE 21D PRICE
MANUFACTURER SHALL VERIFY LAYOUT, PIPE
L SUBMIT WRITTEN

0

THAT LAYOUT
THAT NO CONFLICTS

ARE

EXCAVATION PREPARATIO!

THEsiE Sl BT FREE OF RUN OFF WATER AT ALL TIMES. THE GITE CONTRACTOR SHALL DIVERT ALL WATER BY
E FINAL GRADING

BACKFILLING
THE CONTRACIOR SHALL BE RESPONSIBE'TO PUT EXACTLY 38" OF WATER 8 ALL TANKS AS SO0N AS THE PLANT
IS INSTALLED INTO THE EXCAVATION. THE TANKS SHALL BE BACKFI THi

SO'THE EXGAVATION DOES NOT FILUP WITH WATER, THE VOIDS BETWEEN THE TANKS SHALL BE BACKFILLED WITH STONE FIRST,

AND THE OUTER PERIMETER LAST, EVENLY AROUND THE TANKAGE N 12" LTS, THIS WALL AVOID ANY CHANCE OF SHIFTING TANKAGE IN BACKFILLING)
THE HAL REED INWRITING). ABSOLUTELY

NO COMPACTION SHALL TAKE PLACE WITHIN 10" OF ANY TANKAGE PROVIDED BY THE MANUFACTURER, NOR

‘SHALL ANY VEHICLES TRAVEL WITHIN 10’ OF SAID TANKAGE (UNLESS OTHERWISE AGREED BY SUPPLIER IN WRITING).
THETOP 12~ OF BAGKFILL SHAL BE 28 (ASHTD 467 STt

AT NO TIME SHALL
AIR PIPING
ALLAIR PIPING SHALL BE GALVANIZED STEEL SCH. 40
SLUDGE PIPING

'ALL SLUDGE PIPING SHALL BE GALVANIZED STEEL SCH. 40
STRUCTURES

THE TREATMENT PLANT STRUCTURES ARE
GROUND WATER MONITORING WELLS
MONITORING WELLS ARE TO BE KEPT AS CLOSE TO THE PLANT STRUCTURE AS POSSIBLE. INSTALLATION OF

£ MATERIALS BE L

H LEVEL

NORMAL SOIL

PIPING PENETRATIONS

WO COFRNG 16 PERMSSIELE FOR NEW STRUCTURES, ALL PENETRATIONS SHALL BE SEALED BY MEANS
SEAL. MANUFACTURER SHALL SUBMIT SEAL

DATAT .TO THE ENGINEER PRIOR TO FABRICATION.

mxms SHALL BE SDR-35 WITH
PUSH ON JOINTS UNLESS OTHERWISE SPECIFIED.

SHEET TILE:
WWTP - PLAN VIEW
PROJECT:
GOLDEN OAKS
WWTP EXPANSION
PROVECT LOCATION: PROVECT NO:
RUSCOMBMANOR TOWNSHIP 0502 0703
DRAWN BY: DATE:
AFC ' CMH l AS SHOWN 07/08
i SHEET NO-
B 17 CONSULTANTR KD
No. DESCRIPTION OATE 8y '“v%iu"' Comeonve o e M.001
REVISIONS

- M.001 WWTP - Plan View.dwa, 8/7/2008 8:47:20 AM




15.8"
INSTALL NEW 8" SDR-35

| 6" PVC SCH 80 OVERFLOW PIPE
TO BE REMOVED (CORE HOLE AND
GROUT SHUT)

PVC OVERFLOW PIPE DIFFUSER BAR
ASSEMBLY
- 6" SCH 80 PVC PIPE (SEE DETAIL)
TO AERATION TO BE
REMOVED m/
i iy
- - —

ALUM. FLOW
REGULATION BOX

TO BE REMOVED
100 ll =
610" i}

BALL VALVE TBR)
UNION (TBR)

2 1/2" AIR LIFT PUMP

(TBR)

GALV. STEEL
GRATING
W/1" INSULATION

IQ\ 4" SCH 40 OVERFLOW PIPE
- FROM SLUDGE HOLDING TANK T-6A

8" SDR-35 PVC INFLUENT PIPE
TO BE REPLACED WITH NEW 12" SDR 35
PIPE TO EQUALIZATION TANK T-2B

ta

—>

i

26"

INSTALL NEW 6" SDR-21

FORCEMAIN FROM

LIFT STATION T-1

EXISTING EQUALIZATION TANK T-2A PLAN

EXISTING BARSCREEN & COMMINUTOR
(TBR)

SCALE: 1/2" = 1
2 802,60
T ’ i o
16
801.10 STRUGTURAL BAFFLE O [IDsov1o |
\WALLS
797.75 O
14-8'
[~— 1" DIFFUSER DROP LINE
791.95
o VARIED WL, Q
¥
DIFFUSER BAR ASSEMBLY

MINIMUM OF 6" STONE BASE (1/2" STONE)

'UNDISTURBED SOIL-

(SEE DETAIL)

EXISTING EQUALIZATION TANK SECTION A-A (T-2A)

SCALE: 1/2" = 10"

15.8"

8" SDR-35 TRANSFER
PIPE TO AERATION

8" SDR-35 TRANSFER
PIPE TO AERATION

DIFFUSER BAR
ASSEMBLY

8" SDR-35 TRANSFER —|
PIPE TO AERATION
TANK T-3A

TANK T-3D TANK T-36 (SEE DETAIL)
L(( 4
= 3

T

ALUM. 3 WAY FLOW —| t =——*] . 4" SCH 40 OVERFLOW PIPE
REGULATION BOX i1 T = . FROM SLUDGE HOLDING TANK T-68
12" SDR-35 FROM GALV. STEEL
EQUALIZATION GRATING < 8" SDR-35 PVC EMERGENCY
gagr | TANKT2A WI1* INSULATION | { OVERFLOW PIPE
C H
I (@) ]
zr 1B B
0
210" —|
6" SDR-21 FORCEMAIN
FROM LIFT STATION T-1
PROPOSED EQUALIZATION TANK T-2B PLAN
SCALE: 172" = 10"
] g i i 0260
" = : f
[_ 16"
u =2 STRUCTURAL BAFFLE sort0_}
RWALLS
14
12" SDR 35 FROM
EQUALIZATION
TANKT2A
1" DIFFUSER DROP LINE
C T
79195 () :
lo VARIEDWL.

MINIMUM OF 6" STONE BASE (1/2" STONE)

UNDISTURBED SOIL-

DIFFUSER BAR ASSEMBLY
(SEE DETAIL)

PROPOSED EQUALIZATION TANK SECTION B-B (T-2B)

SCALE: 1/2"= 1-0"

SHEET TITLE:

WWTP - EQUALIZATION TANK

PROJECT:

GOLDEN OAKS

‘WWTP EXPANSION

PROJECT LOCATION:

RUSCOMBMANOR TOWNSHIP

PROJECT NO:
0502-0703

DRAWN BY: [APPROVED BY: [SCALE:

AFC CMH AS SHOWN

DATE:
07/08

NO. DESCRIPTION

REVISIONS

L!! LTL CONSULTANTS, LTD.
Br TT 1 [ -
= ——

SHEET NO.:

M.002

- M.002 WWTP - Equalization Tanks.dwg, 8/7/2008 8:49:42 AM

- Golden Oaks




GALV. STEEL GRATING

6"x 6" CHAMFER FILLET

GALV. STEEL GRATING
6" x 6" CHAMFER FILLET

/_ (AT EACH END OF AERATION TANKS)

(AT EACH END OF AERATION TANKS)

&

8" SDR-35 TRANSFER PIPE

TYPICAL 2 1/2* SLUDGE
RETURN PIPE

3

6" PVC SCH 80 OVERFLOW PIPE
FROM EQUALIZATION TANK
T-2A TO BE REMOVED (CORED
AND GROUTED SHUT)

6" SCH 40 PVC TRANSFER

PIPE FROM FLOW SPLITTER BOX
IN EQUALIZATION TANK T-2A

TO BE REPLACED WITH

NEW 8" SDR-35 TRANSFER PIPE
FROM 3 WAY SPLITTER BOX

IN EQUALIZATION TANK T-2B

8" SDR 35 TRANSFER PIPE-

]
i 3

8" SDR-35 TRANSFER PIPE

TYPICAL 2 1/2" SLUDGE
RETURN PIPE

TYPICAL 2 1/2" SLUDGE
RETURN PIPE

e i

)

L |
TYPICAL DIFFUSER
BAR ASSEMBLY (SEE DETAIL)

EXISTING AERATION TANK PLAN (T-3A)

oI

] INSTALL NEW 8" SDR-35 OVERFLOW PIPE
FROM EQUALIZATION TANK T-2A

| 8f

I— 1o
TYPICAL DIFFUSER /
BAR ASSEMBLY (SEE DETAIL)

PROPOSED AERATION TANK PLAN (EXISTING T-3B, T-3E, & T-3H)

SCALE: 1/2"=1-0"

2 1/2" SLUDGE RETURN PIPE (TYP OF 2)
‘\802 60

21/2" SLUDGE RETURN PIPE
\802 80

SCALE: 1/2"=1-0"

2 1
T T T
INV. EL. 80143 2'-0" & 1 -6 1 2'T0" 1
NV.EL 80143 2-
= linv.eL sotto | 3 i = linvEL 80110
WL 800.60 | WL 800.60
= 6" SCH 40 PVC TRANSFER =
T ™ PIPE FROM FLOW SPLITTER BOX T & v
12 o | IN EQUALIZATION TANK T-2A 2
INV. EL 79882 § TO BE REPLACED WITH INV.EL 70882 | e | | S
o NEW 8" SDR-35 TRANSFER PIPE i
e FROM 3 WAY SPLITTER BOX e
I TP IN EQUALIZATION TANK T-28 o4 M)
8" SDR-35 TRANSFER PIPE 8" SDR-35 TRANSFER PIPE 8" SDR-35 TRANSFER PIPE
148" \ 148" .\
L STRUCTURAL BAFFLE WALLS | STRUCTURAL BAFFLE WALLS
o o~
=
7

DIFFUSER BAR ASSEMBLY (SEE DETAIL)

6" x 6" CHAMFER FILLET
(AT EACH END OF AERATION TANKS)

EXISTING AERATION TANK SECTION A-A (T-3A)

MINIMUM OF 6" STONE BASE (1/2" STONE)

UNDISTURBED SOIL

DIFFUSER BAR ASSEMBLY (SEE DETAIL)

PROPOSED AERATION TANK SECTION B-B (EXISTING T-3B, T-3E, & T-3H)

MINIMUM OF 6" STONE BASE

SHEET TITLE:

WWTP - AERATION TANKS

(1/2" STONE)

PROVECT:

UNDISTURBED SOIL

6" x 6" CHAMFER FILLET

(AT EACH END OF AERATION TANKS)

SCALE: 1/2"=1-0"

SCALE: 12"

GOLDEN OAKS
‘WWTP EXPANSION
PROJECT LOCATION: [FROVECT NO.
RUSCOMBMANOR TOWNSHIP 0502-0703
[orRwN BY: [APPROVED BY: SCALE: DATE:
AFC CMH AS SHOWN 07/08

SHEET NO.:

I|- LTL CONSULTANTS, LTD.

NO.

DESCRIPTION

DATE.

ERS & CODE OFFICIALS
e M.003

REVISIONS

M:\Drawings\Ruscombmanor - 02\0502-0703 - Golden Oaks Treatment Plant Expansion\0502-0703 - M.003 WWTP - Aeration Tanks.dwg, 8/7/2008 8:50:51 AM



21/2" SLUDGE RETURN PIPE (TYP OF 2)

GALV. STEEL GRATING'

6" x 6" CHAMFER FILLET
(AT EACH END OF AERATION TANKS)

7.
8 /
8" SDR 35 TRANSFER PIPE
TYPICAL 2 1/2" SLUDGE
RETURN PIPE
T3
8" SDR-35 TRANSFER PIPE
FROM 3 WAY SPLITTER BOX
IN EQUALIZATION TANK T-2B
t A | 6-10" ! A T
TYPICAL DIFFUSER
BAR ASSEMBLY (see detail)

PROPOSED AERATION TANK PLAN (T-3D)

1

SCALE: 1/2"=1-0"

802,60 .
— ;
16"
INV. EL. 80143 2-0"
s . INV. EL. 801.10 [ S i
W.L. 800.60
= 6" SCH 40 PVC TRANSFER
PIPE FROM FLOW SPLITTER BOX
2t IN EQUALIZATION TANK T-2A
INV. EL. 798,62 I TO BE REPLACED WITH
NEW 8" SDR-35 TRANSFER PIPE
. FROM 3 WAY SPLITTER BOX
TR IN EQUALIZATION TANK T-28
8" SDR 35 TRANSFER PIPE
148" .\
STRUCTURAL BAFFLE WALLS
o«
7

DIFFUSER BAR ASSEMBLY (SEE DETAIL)

6" x 6" CHAMFER FILLET

(AT EACH END OF AERATION TANKS)

UNDISTURBED SOIL

PROPOSED AERATION TANK SECTION A-A (T-3D)

SCALE: 1/2"=1-0"

MINIMUM OF 6" STONE BASE (1/2" stone)

GALV. STEEL GRATING

6" x 6" CHAMFER FILLET
(AT EACH END OF AERATION TANKS)

7.
8" SDR 35 TRANSFER PIPE
TYPICAL 2 1/2" SLUDGE
RETURN PIPE
15-8"
T3
v
Y 8" SDR-35 PVC EMERGENCY
q 'OVERFLOW PIPE FROM
vy EQUALIZATION TANK T-2B
a%\ 8" SDR-35 TRANSFER PIPE
T FROM 3 WAY SPLITTER BOX
| ’ IN EQUALIZATION TANK T-2B
B 6-10" B T
TYPICAL DIFFUSER

BAR ASSEMBLY (SEE DETAIL)

PROPOSED AERATION TANK PLAN (T-3G)

2 1/2" SLUDGE RETURN PIPE (TYP OF 2)

SCALE: 1/2"=1-0"

12"
t [ 802.60 ’
\ e
16"
INV. EL. 801.43 2-0" 1 1
=NV EL 80110 3 i
W.L. 800.60
— 6" SCH 40 PVC TRANSFER
T PIPE FROM FLOW SPLITTER BO}
12" IN EQUALIZATION TANK T-2A
 EL. 798.82 | 9 TO BE REPLACED WITH
NEW 8" SDR-35 TRANSFER PIPE
R - FROM 3 WAY SPLITTER BOX
4 aYe) IN EQUALIZATION TANK T-2B
8" SDR 35 TRANSFER PIPE
14-8" \
STRUCTURAL BAFFLE WALLS
o~

DIFFUSER BAR ASSEMBLY (SEE DETAIL)

MINIMUM OF 6" STONE BASE (1/2" stone)

SHEET TITLE:

WWTP - AERATION TANKS

UNDISTURBED SOIL

PROVECT:

GOLDEN OAKS
6" X 6" CHAMFER FILLET

(AT EAGH END OF AERATION TANKS) WWTP EXPANSION

FROJECT LOGATON: FROTECT .

PROPOSED AERATION TANK SECTION B-B (T-3G) RUSCOMBMANOR TOWNSHIP 0502-0703
SCALE: 172°= 70" SR B RPROVED BV, [SOAE. e
AFC CMH AS SHOWN 07/08

|SHeeT No.:

A LT CONSULTANTS LID.
NO. DESCRIPTION DATE. oo comeoae otk ey M.004

REVISIONS

- M.004 WWTP - Aeration Tanks.dwg, 8/7/2008 8:52:07 AM

Treatment Plant




GALV. STEEL GRATING:
6"x 6" CHAMFER FILLET
(ateach end of aeration tanks)

8" SDR-35 TRANSFER PIPE "I""

/ —
2" SKIMMER RETURN PIPE-

8" SDR-35 TRANSFER PIPE

TYPICAL DIFFUSER
BAR ASSEMBLY (see detail)

PROPOSED AERATION TANK PLAN (EXISTING T C, T-3F, &

SCALE: 172

|| Wi 80060

1

21/2" SLUDGE RETURN PIPE

8" SDR-35 TRANSFER PIPE

|

8" SDR-35 TRANSFER PIPE

148"

{—~STRUCTURAL BAFFLE WALLS

MINIMUM OF 6" STONE BASE
172" STO!
DIFFUSER BAR ASSEMBLY (SEE DETAIL) IleDlsTUREED SoIL
6"x 6" CHAMFER FILLET
(AT EACH END OF AERATION TANKS)

SCALE: 12"=1-0"

TYPICAL 2 12" AIR LIFT PUMP
(SEE DETAIL)
1" AIR PIPE FROM BLOWER 6 112" SKIMMER CUP
(SEE DETAIL)
21/2" SLUDGE RETURN PIPES 2 1/2" SLUDGE WASTE PIPE
S (TO SLUDGE HOLDING TANK)
2" SKIMMER RETURN PIPE

PROPOSED AERATION TANK SECTION A-A EXISTING T-3C, T-3F, & T-3I

INFLUENT SCUM BAFFLE

8" SDR-35 TRANSFER PIPE

/— 3/4" AIR PIPE FROM BLOWER

2 1/2" SLUDGE WASTE PIPE
(TO SLUDGE HOLDING TANK)‘\:“

D\— 21/2" SLUDGE RETURN PIPE #1

| TYPICAL 2 1/2" AIR LIFT PUMP
| (SEE DETAIL)

CLARIFIER SURFACE SKIMMER — f
(SEE DETAIL)
2" SKIMMER RETURN PIPE

M 21/2" SLUDGE RETURN PIPE #2

| 1" AIR PIPE FROM BLOWER

\ 1" TEE WITH REDUCTIONS TO 3/4"

NTVF’ICAL 212" AIR LIFT PUMP (SEE DETAIL)

|
|
ALUMINUM WEIR |
SCUM BAFFLE |
SDR- )
|

|

-35
DISCHARGE PIPE—\E
T
|
ADJUSTABLE ALUMINUM
B EFFLUENT WEIR (SEE DETAIL)

PROPOSED CLARIFIER TANK PLAN (EXISTING

SCALE:

3/4" AIR PIPE FROM BLOWER

==,
Mﬂmze,;gf
8" D _/
DISCHARGE PIPE ~
ADJUSTABLE ALUMINUM

EFFLUENT WEIR (SEE DETAIL) 4" (TYP)—fox

ALUMINUM WEIR —/

v W.L 800.60

=2

I\-8" SDR-35 TRANSFER PIPE

TYPICAL HOPPER WALL.
\ PRECAST FILLET
MORTAR FILLET]| INFLUENT SCUM BAFFLE

[SHEET TILE: TP

- AERATION & CLARIFIER|
TANKS

SCUM BAFFLE # 14"
STRUCTURAL BAFFLE WALLS
MINIMUM OF 6" STONE BASE (1/2* STONE)
UNDISTURBED SOIL:
PROPOSED CLARIFIER TANK SECTION B-B EXISTINGT-4A, T-4B, & T-4C
SCALE: 172
NO. DESCRIPTION
REVISIONS

DATE

[PROVECT:
GOLDEN OAKS
‘WWTP EXPANSION
PROJECT LOCATION: [PROVECT NO-:
RUSCOMBMANOR TOWNSH'IP

0502-0703
T

LTL CONSULTANTS LTD.
& CODE OFFICIALS

ings\Ruscombmanor - 02\0502-0703 - Golden Oaks Treatment Plant Expansion\0502-0703 - M,005 WWTP - ‘Aeration & Claifier Tanks.dwg, §/7/2008 8:53:27 AM




Al

2 1/2" SLUDGE RETURN —{{==~

PIPE FROM CLARIFIER

FOR SLUDGE HOLDING
TANK T-6B ONLY

2 1/2" SLUDGE WASTE
PIPE FROM CLARIFIER

g |

o

GALV. STEEL GRATING /

|/~ 4" SCH. 40 PVC OVERFLOW

PIPE TO EQUALIZATION

| — 4" TEE (FOR OVERFLOW PORT)

(SEE DETAIL)

3/4" AIR SUPPLY PIPE

f5_—— AIR LIFT DECANT PUMP (SEE DETAIL)

&
i
% 1" AIR SUPPLY PIPE
a v

\ DIFFUSER BAR ASSEMBLY (SEE DETAIL)

A

PROPOSED SLUDGE HOLDING TANK PLAN (EXISTING T-6A & T-6B)
SCALE: 1/2"=1"

2 1/2" SLUDGE WASTE PIPE

FROM CLARIFIER

802.57

4" TEE (FOR OVERFLOW PORT)

4" OVERFLOW PIPE TO EQ.

\-MR LIFT DECANT PUMP (SEE DETAIL)

hvd VARIED W.L.

[~ DIFFUSER BAR ASSEMBLY (SEE DETAIL)

STRUCTURAL BAFFLE
WALLS

|t

MINIMUM OF 6" STONE BASE (1/2" STONE)

UNDISTURBED SOIL

EXISTING SLUDGE HOLDING TANK SECTION A-A (EXISTING T-6A & T-6B)
SCALE: 12"=1"

3/8" CHEM FEED LINE

IN 2" CONDUIT

(FOR CHLORINATION)

2" ACCIDENTAL DISCHARGE PIPE (TO SLUDGE HOLDING)

AIR LIFT PUMP (SEE DETAIL)

3/8" CHEM FEED LINE

IN 2" CONDUIT

I
(FOR DE-CHLORINATION)

FLOW METER TRANSDUCER

UMINUM 22 1/2° V-NOTCH BOX (SEE DEATAIL)

6" DIAMETER TRANSFER PORT
I'/7 80261

26"

+ el T k

\

INV. EL 800.11 l 2

6" SCH 40 PVC PIPE FROM CLARIFIER TO /
BE REPLACED WITH 10" SDR-35. CONTRACTOR
SHALL CORE EXISTING TANK TO ACCOMADATE

NEW PIPE AND LINK SEAL

MINIMUM OF 6" STONE BASE (1/2" STONE)

UNDISTURBED SOIL-

LIN |

| 3-8" L

79953 | ]

INV. EL. 798.28

R

6" SDR 35 EFFLUENT PIPE
TO BE REPLACED WITH

10" SDR-35. CONTRACTOR
SHALL CORE EXISTING TANK
TOACCOMADATE NEWPIPE 14
AND LINK SEAL

24" DIFFUSER BAR ASSEMBLY

12" DIFFUSER BAR ASSEMBLY

HOPPER

EXISTING CHLORINE CONTACT/DE-CHLORINATION/FLOW METERING/POST AERATION TANK SECTION

6-10"

SCALE: 1/2"=1"

12" DIFFUSER BAR
ASSEMBLY

6" SDR 35 EFFLUENT PIPE-

10" SDR-35. CONTRACTOR
SHALL CORE EXISTING TANK

TO BE REPLACED WITH ? H I'

|_L— 6" DIAMETER TRANSFER PORT

TO ACCOMADATE NEW PIPE 521
/AND LINK SEAL >

4" THICK BAFFLE WALL (TYPICAL OF 3)—(
FLOW METER TRANSDUCER |

[ ALUMINUM 22 1/2°
3 V-NOTCH BOX (SEE DETAIL)

2" ACCIDENTAL SOLIDS DISCHARGE

i PIPE (TO SLUDGE HOLDING)
™~ AIR LIFT PUMP (SEE DETAIL)
3/8" CHEM FEED LINE
IN 2" CONDUIT =
(FOR DE-CHLORINATION) =
™~ 12" DIFFUSER BAR ASSEMBLY
U,Ap\ TYPICAL DIFFUSER BAR
ASSEMBLY (SEE DETAIL)
[SHEET TILE:
N WWTP - SLUDGE HOLDING &
IN 2* CONDUIT CHLORINATION TANKS
(FOR CHLORINATION) 1 —
/U ' GOLDEN OAKS
6" SCH 40 PVC PIPE FROM CLARIFIER TO WWTP EXPANSION
BE REPLACED WITH 10" SDR-35. CONTRACTOR PROVECT LOCATION: PROVECT NO.:
SHALL CORE EXISTING TANK TO ACCOMADATE RUSCOMBMANOR TOWNSHIP 0502-0703
NEW PIPE AND LINK SEAL ToRABY APPROVED BY: SAE. R
EXISTING CHLORINE CONTACT/DE-CHLORINATION/FLOW AFC CMH | ASSHOWN | __07/08
METERING/POST AERATION TANK PLAN L CONSULTANTS, LID-
SCALE: 12"=1' o) DESCRIPTION owE | v o omanne  ounvoa v M.006

REVISIONS

- M.006 WWTP - Chiorination Tanks & Sludge Holding Tanks.dwg, 8/7/2008 8:54:30 AM

Treatment Plant




CONTINUOUS RIDGE VENT
UNDER CAP SHINGLE

DOOR & WINDOW SCHEDULE

LABEL

TYPE

NOM. SIZE _[MASONRY OPENING|

LINTEL REINF. NOTES

LINTEL DETAIL

EXTERIOR STEEL
DOUBLE DOOR

6-0"x6-8"

INSULATED, 1-3/4" THICK, 2" HEAD AND JAMB. GLASS TO BE
CLEAR, WIRE GLASS. HARDWARE TO INCLUDE LOCKSET,
HEAD & FOOT BOLTS, 3 PAIR BUTTS, ASTRAGAL,
THRESHOLD, CLOSERS AND WEATHERSTRIPPING.

6-4"x 74" 2-#4BARS

TOP WALL 809.91

EXTERIOR STEEL
SINGLE DOOR

3-0"x6-8"

ONE-LITE INSULATED, 1-3/4" THICK, 2" HEAD AND JAMB.
GLASS TO BE CLEAR, WIRE GLASS. HARDWARE TO
INCLUDE LOCKSET, 3 PAIR BUTTS, ASTRAGAL, THRESHOLD,
'CLOSERS AND WEATHERSTRIPPING.

34" x 74" 2-#4BARS

CMU ABOVE, GROUT SOLID WHERE NOTED

BOND BEAM UNITS TO MATCH

GROUT SOLID WITH FINE GROUT PER ASTM C 476
REINFORCE WITH 2#4 BARS

PROVIDE 3/4" MIN. CLEAR. AROUND ALL BARS
CMU BEYOND

'SEE SOFFIT DETAIL-

SEE SLAB EDGE DETAIL

INTERI

SINGLE DOOR

IOR STEEL | 3-0"x6'-8"

1-3/4" THICK, 2" HEAD AND JAMB. HARDWARE TO INCLUDE
PRIVACY LOCKSET, 3 PAIR BUTTS, ASTRAGAL, THRESHOLD, |
CLOSERS.

34" x 74" 2-#4BARS

FINAL GRADE 800.74

BOT. FOOTING 797.57

SEE EXTERIOR FOOTING DETAIL:

SECTION A-A

SCALE: 1/4" = 10"

AN

| oo
EXISTING DOOR
" ToBEREMOVED

APPROXIMATE LOCATION
OF CONDUIT FOR

PANEL A
PANEL B

PROPOSED
DOOR

CHEMICAL FEED

EXISTING FLOOR PLAN

SCALE: 1/4" = 10"

EXISTING
VENT

© EXISTING EQUIPMENT-
TO BE REMOVED 2

K-1A{| K-1B|| K-1C]

EXISTING
VENT-

CONC. PAD W/
GENERATOR

PANEL _exisTiNG
HEATER

TOBE
RELOCATED!

®
2 O

RESTROOM

RELOCATED PROPANE

T
CONTROL W

CONDUIT

EXISTING PROPANE
TANKS TO BE RELOCATED ] I

1 |
APPROXIMATE LOCATION
OF EXISTING AIR LINES
EXISTING VENT AND CLEANOUT:

TO BE RELOCATED

ALUMINUM
DRIP EDGE

ALUMINUM
FASCIA
"WOOD MOLDING

VENTILATED
VINYL SOFFIT

SOFFIT DETAIL

SCALE:N.T.S.

DETAIL

o

EXTERIOR FOOTING DETAIL

SCALE: 1"=1-0"

SLAB EDGE
SCALE:

1

D

XOPOSED
)OOR _T/

TANKS

[—5-11"——

ta

l
ERTN

pze)
f:'-r -+ ol - i'LT@
2A

23

PANELS [

|——a-4-] v ra'-ﬂ"»
[« ]]

236"

@ ASPHALT-FIBERGLASS ROOF SHINGLES LAID OVER 30
LB. FELT.

8"x8"x16" SPLIT-FACE CONCRETE MASONRY UNITS.
ROCK FACE COLOR TO MATCH EXISTING BUILDING,
PROVIDE SAMPLE TO ENGINEER. #4 VERTICAL REINF. @
48" 0.C. AND EACH SIDE OF OPENING. SOUND
ABSORBING TYPE SHALL SURROUND BLOWER UNIT

12" CMU FOUNDATION WALL. APPLY DAMPPROOFING
BELOW GRADE. TOP COURSE GROUTED SOLID.

CONTINUOUS 12"x20" CONCRETE FOOTING.

REINFORCE WITH 3-#5 BARS.

3000 PSI, SOIL BEARING CAPACITY ASSUMED TO BE 2500
PSF CONTRACTOR TO VERIFY AND IF NECESSARY,
CONTRACTOR SHALL ENHANCE EXISTING SOIL
BEARING CAPACITY TO ACCOMDATE INSTALLATION.
THIS WORK IS INCIDENTAL AND SHALL BE INCLUDED

IN THE BID PRICE.

@ 5/8" THICK PLYWOOD ROOF DECKING

PREFAB TRUSSES SPACED @ 24"O.C.

CHORD SIZES, BRACING AND UPLIFT BRACKETS
AS REQUIRED BY TRUSS MANUFACTURER.
DESIGNED FOR 30 PSF ROOF SNOW LOAD.

@ R-38 BATT INSULATION ABOVE CEILING

e CONTINUOUS 2x8 PRESSURE TREATED
TOP PLATE WITH 5/8" x 16" LONG ANCHOR
BOLTS AT EACH GROUTED CELL.

5/8" THICK EXTERIOR PAINT GRADE PLYWOOD
CEILING WITH TWO COATS EPOXY PAINT. CEILING
SHALL BE SEALED AND MADE VAPOR TIGHT.

@ 1/2" THICK PRE-MOLDED EXPANSION JOINT MATERIAL.
TYPICAL AT PERIMETER OF FLOOR SLAB.
6" THICK CONCRETE SLAB ON GRADE.
REINFORCE SLAB WITH 6x6 1.4x1.4 WWF. 4000 PSl, 6%
AIR, WHITE CURING COMPOUND.
PROVIDE 6" CRUSHED 2B STONE FILL AND 6 MIL
POLYETHYLENE VAPOR BARRIER UNDER SLAB.
'CONCRETE PAD 48"x216"x5" THK. WITH PERIMETER
TURNED DOWN TO 12" BELOW GRADE. PAD TO BE
REINFORCED WITH 6x6 W1.4xW1.4 WWR, OVER 8"
'COMPACTED 2B STONE. 4000 PSI, 6% AIR, WHITE
'CURING COMPOUND.

@ 'CONCRETE PAD 48"x84"x5" THK. WITH PERIMETER
TURNED DOWN TO 12" BELOW GRADE. PAD TO BE
REINFORCED WITH 6x6 W1.4xW1.4 WWR, OVER 8"
'COMPACTED 2B STONE. 4000 PSI, 6% AIR, WHITE
'CURING COMPOUND.

® FIRE EXTINGUISHER

PROPOSED FLOOR PLAN

SCALE: 1/4" = 10"

SHEET TITLE:

WWTP - BLOWER/
CONTROL BUILDING
PLAN, SCHEDULES & SECTIONS

PROJECT:

GOLDEN OAKS
‘WWTP EXPANSION

PROJECT LOCATION:

PROJECT NO.-

RUSCOMBMANOR TOWNSHIP 0502-0703

DRAWN BY:

[APPROVED BY:

CMH

DATE:

[SCALE:
AFC AS SHOWN 07/08

N DESCRIPTION
REVISIONS

DATE oY

SHEET NO.:

S.001

- 5.001 - Blower Bulding Plan, Sections.dwg, 8/7/2008 8:43:50 AM

- Golden Oaks




WY €vihi8 8002/L/8 3aMofg - 2005 - WounedlL

o
sz 8
QO INFE] "
© 8,7k @
282 g
4
OLm EIEE
Lml MS Sa“
RRE| S| 212
_LA mm <}
ozl 8z £
B2 2E| gk
TL oz ew
WNE = M 20
SO (©) |
5| 8 2 O .0
g Jp g £3
E g § 4 g o
g 2 Eol | MES
= |
(M HHHHH z k (HHHHHH]
uuuuuuuuuuuu o UTHHHHHH g
||||||||||||| = pligliliglzlly z g
...... <o o) g
||||||||||||| | HHHHHH =l g
lllllllllllll lx [igigigigizis <
we PN HAHHHARR =
|3 i ||||||||||||| !
= HHHHHH m
= el I THH Y gy =
lllllll o HHHHHHH g
llllllllllll [72]
............. z THHHHHH w
.......................... =
U R
2
g
2
2 2
£ 3
g 2
g
g
N g
HHHHHT -
uuuuuuuuuuuuu m . z
||||||| <|? o
HHHHHHH S =
||||||||||||| |z <z
|||||| )y >\
lllllll L w Ll
IIIIIIIIIIIII =% ==
...... 5 ejpe
............. P K3
............. >
|||||| (o]
||||||||||||| S
O HHHH




